ENGINE COVER FOR MASH TWO FIFTY EURO 4 250 2018

ENGINE COVER for Mash TWO FIFTY EURO 4 250 2018
(1)
(1)  626012035000B
CLUTCH COVER GS250 EURO 4 BLACK EURO 4
(2)
(2)  6261050021000
CLUTCH COVER GASKET
(3)
(3)  6260050270000
LENS OIL LEVER
(4)
(4)  6301063400000
PIN 13X18
(5)
(5)  7012806030174
BOLT M6X30
(8)
(8)  6260010010001
OIL FILLER PLUG
(9)
(9)  6260120231000
ORING 3.1*16.8
(10)
(10)  6260010051000
OIL CHECK PLUG
(11)
(11)  6260070040000
GASKET
(12)
(12)  6260070012100
MAGNETO COVER BLACK GS250
(13)
(13)  6261070012000
MAGNETO COVER GASKET
(14)
(14)  6301063400000
PIN 13X18
(16)
(16)  7012806035104
BOLT M6X35
(17)
(17)  7012806050104
BOLT M6X50
(18)
(18)  7012806060104
BOLT M6X60 SILVER
(19)
(19)  6260010060000
PLUG T.D.C. M12X10
(20)
(20)  6260070100000
GASKET
(21)
(21)  6260011100002
TDC PLUG BLACK
(22)
(22)  6260010041000
ORING 32X3
(23)
(23)  6250003004002
SPROCKET COVER
(26)
(26)  7012805025154
SCREW M5X25
Part number Description
# 1
626012035000B
CLUTCH COVER GS250 EURO 4 BLACK EURO 4
# 2
6261050021000
CLUTCH COVER GASKET
# 3
6260050270000
LENS OIL LEVER
# 4
6301063400000
PIN 13X18
# 5
7012806030174
BOLT M6X30
# 8
6260010010001
OIL FILLER PLUG
# 9
6260120231000
ORING 3.1*16.8
# 10
6260010051000
OIL CHECK PLUG
# 11
6260070040000
GASKET
# 12
6260070012100
MAGNETO COVER BLACK GS250
# 13
6261070012000
MAGNETO COVER GASKET
# 14
6301063400000
PIN 13X18
# 16
7012806035104
BOLT M6X35
# 17
7012806050104
BOLT M6X50
# 18
7012806060104
BOLT M6X60 SILVER
# 19
6260010060000
PLUG T.D.C. M12X10
# 20
6260070100000
GASKET
# 21
6260011100002
TDC PLUG BLACK
# 22
6260010041000
ORING 32X3
# 23
6250003004002
SPROCKET COVER
# 26
7012805025154
SCREW M5X25
Here are all the parts relating to the ENGINE COVER of your 2018 TWO FIFTY EURO 4. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...